



## PG MEASUREMENT REPORT

### MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG\_1085.2016**

Manufacturer : **Ozone Gliders**

Sample name: **Kona 24**

S/N: **PR12-Q-45D-051**

#### TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
<b>Center</b>	1	6221	6139	6204	6299		5355	7298
	2	6181	6097	6157	6252		5402	6969
	3	6165	6079	6135	6228		5495	6794
	4	6178	6092	6143	6233			6662
	5	6144	6069	6118	6205			6605
	6	6122	6047	6089	6172			6455
	7	6103	6032	6069	6142			6419
	8	6120	6046	6082	6148			6454
	9	6010	5949	5967	6028			6328
	10	5964	5910	5923	5979			6262
	11	5881	5828	5838	5886			6232
<b>Wing tip</b>	12	5848	5799	5806	5847			
	13	5565	5548					
	14							
	15							
	16							
	17							
	18							

#### MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

Risers	trim	accel
A	501	343
A'	502	343
B	499	371
C	499	499
D		
Acc.	130	mm
Trimmer	n/a	mm

"distance between pulley to pulley"